{\ LOMBARDIN&ou: sio

A KOHLER. COMPANE ngine: 8LD 665-2 Drawing: I

CONTROLS
POS. |CODE DESCRIPTION Qty
1 7626.051 washer 1
2 « » lever - see Pos. | 33 0
4 1760.041 bolt M 6 X 1 X 40 1
5 3240.058 nut 1
6 « » see Pos. 39 0
7 1200.034 0 ring 105 2
8 « > spring 0
9 1240.001 shap ring 1
10 « » lever - no longer avail. 0
11 9732.092 screw M 8 X 18 1
12 « » gasket 0
13 3240.008 nut M 6 1
14 5168.039 tabwasher 1
15 7625.007 washer diam. 6 1
16 1760.032 bolt M6 X 1 X 14 1
17 8576.006 eXtra fuel device 1
18 6870.021 stud 1
19 « » pin 0
20 8430.023 lockpin 3 X 16 1
22 « » pin 0
24 7625.012 washer diam. 8,4 1
25 « > bolt M 6 X 1 X 55 - no longer avail. 0
26 3240.008 nut M 6 1
27 7565.004 washer diam. 6 2
28 1760.010 bolt M 6 X 1 X 30 2
29 5271.002 lever 1
30 5271.027 lever 1
31 « > pin 0
32 1760.006 bolt M6 X 1 X 20 2
33 7865.072 GOVERN.HOUSING 1
34 « » cotter pin - no longer avail. 0
35 5655.048 spring 1
36 « » sleeve 0
37 7565.004 washer diam. 6 2
38 4776.031 gasket 1
39 2691.092 CONTROL COVER 1
40 9732.016 screw M 6 X 40 6
41« » see Pos. 39 0
42 7625.098 washer diam. 8,4 1
43 6545.009 knob 1
44  « » see Pos. 39 0

printed by LOMBARDINI: 28/03/2018 -

1




Engine: 8LD 665-2 Drawing: I

8LD 1 2 3 4 5 6 7 8

9 N0 | 1t 12 | 13 1415 16 17 18 19 20 21

22 2324 2526

33 34 35 36 37 3B3940 41 42 43 44

printed by LOMBARDINI: 28/03/2018



